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Statement
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R E TALIEATE (BURRENE AT Ti.
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. RN EAREFMEALREAT (SHEIANEHZE) T
Copies of the test report without the official seal of the laboratory are invalid.
3. MR E TCdmhl . % HHEAZEFTE.
The test report is invalid without the signatures of compiler, checker and approver.
4. TR IR TG AL
The test report is invalid if it is blotted out.
5. RERLIGERMAAE, WA ZHNHRSE .
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. IEFERFEATIEGE R, O ik i 24
The conclusion of the consignation test is only valid for the provided sample.
7. AR A A SORHE, SR (W) URIESL, PE KA MR,
LR S SCA N
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRyuAUH, IR IERIEH .

Unless noted otherwise, the test type is consignation test.

gk PSR AREE 3455 Address: No.345 East Yunling Road, Shanghai
HE B AG (Post Code): 200062

HH 1% (Tel): (021) 31765555 fEH (Fax): (021) 31015117

W3k (web site): www.ghs.cn

HL ¥ {5 #(E-mail): zmh@ghs.cn
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4 nf 5 HLAH S T EE It WT 18650 1SIP 3.7V 2600mAh 9. 62Wh
M L AR Chinese
Name of Sample | 3 5 Li-ion Rechargeable battery WT 18650 1SIP 3.7V 2600mAh 9. 62Wh
English
o5 1121090114
Sample No.
EZR 03 R RE R AT BR 2 W]
Consignor Ningbolluitong New Energy Technology Co., Ltd
A FERLS T EE B R A R 2 T
Manufacturer NingboHuitong New Energy Technology Co., Ltd

oy

Test method

ey B b bt == 0D
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.7

Section 38.3

FIRATAE

BEA I Calie A AR T 1)
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7

Criterion Section 38.3

= MO o . .
A#‘m X T €0 G2 90l 41 5

ppEalance Blue Cylinder plastics film shell

HEREZ M

A Sz
2021-09-06 A Eeiz B 2 2021-09-14 ~ 2021-10-18
Test Date

Accepted Date

Ao B
Test ltems

TR SO IR bl AME G B o el e RO L
Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Impact, Overcharge, Forced discharge

i A

ZoR, SRR AT T GBS FIERHE T ST/SG/AC. 10/11/Rev. 7 38. 3FRifEZK.
The sample has passed the test items of UN Manual of Tests and Criterig =

KoM g4 |ST/SG/AC. 10/11/Rev. 7 Section 38. 3 ” /\ ] N
&&b -

Conclusion N B
" = T

3 H I (Date) - 2021-10- ==

- Tf 75 B L EL S HE M Rechargeable Single Cell Battery. / =

&iE B

Comment

107

FAt Pk
' Consignor
Address

/ Y

Post Code

Eo 3
Approver:

S

Title:

Fllsa 1 FE0W (Vice chief engineer)

—_ 2 FoA ]
“& 1g Ch'iker: %ﬁ% Cofpiﬂer: ﬁﬁ'




LB TR A A R G
# ;AR 4
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1121090114

2/11
s = o T
- IR B & AR WAEERIATFELEHKT o)k B R LE# &ix
Name of Test Standard requirement or The -
No < £2 Test Result | Conclusion | Remark
: ltems Clause Number of Standard
A I A AL T
. > JJ\ \l /SG/AC. 10/11/Rev. 7 38.3 BUSETI LI E 1
1 '%Eﬁm UN Manual of Tests and Criteria See Appendix 1 g /
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T1 | P /
simulation SEREE
B R Ot ks F
3 WY ST/SG/AC. 10/11/Rev. 7 38,3 T2 W e 2
?"@ﬂiﬁ Wopik 2
2 ™ UN Manual of Tests .md Criteria See Appendix 2 "wfﬁ /
Thermal test  |s1/56/Ac. 10/11/Rev. 7 Section 38.3 Test T2 | 0 oo = s
QEARR/ N Ao BRI TS : 8 Passed
A I GG AR T
PRz MY ST/SG/AC. 10/11/Rev. 7 38.3 RT3 Wb 3
3 . . UN Manual of Tests and Criteria See Appendix 3 ok
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 o P,{;qqéﬁ
Hhulfl <u\5"Tll+/J\/rLT
A i ol “ i i”/]l Re \H“ 381 LT R0 4 .
L. Aanua (8] ests and riteria S ~ \ )endix »1 T o
Shock ST/SG/AC. 10/11/Rev. T Section 38.3 Test T4 |0 o8 g
S e e I—’as»erl
BA GG RbRifET
— WEY ST/SG/AC. 10/11/Rev. 7 38.3 R¥ETH W% 5
AMNE B . LR
UN Manual n[ Tests and Criteria J 1 O
> | Bxternal short ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test ~+ Appendix 8 P;l'j:id
circuit T.5 =
A TR R0 AT
T ) ST/SG/AC. 10/11/Rev. 7 38,3 #l3eT6 Rk 6
6 UN Manual of Tests and Criteria See Appendix 6 /\1‘% /
Tmpact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test = B PEIL‘SSP(J ’
T.6 -
16 1 CRat R b vl F
WEY ST/SG/AC. 10/11/Rev. T 38,3 BT Wk 7
7 i\i?ﬁ% UN Manual of Tests and Criteria See Appendix 7 rﬁl\ré /
Overcharge  [sy/sG/AC. 10/11/Rev. 7 Section 38.3 Test ‘ Passed /
1.7 Hoet
A GREGRIRHET
WY ST/SG/AC. 10/11/Rev. 7 38,3 RTS8 W% 8
gﬁ%ﬂm*‘ UN Manual of Tests and ("riurm Con Arnandd P y
F dd h See Appendix 8 T /
orced dlscharge |s7/SG/AC. 10/11/Rev. 7 Section 383 Test - —
T.8 asse
*ﬁ\}ﬂl 'H" FRBEIE R 1 22°C-23°C R /%
/ ient temne 599 9 5 DT
Test Enwronment Ambient temperature:22°C-23°C;Ambient humldlt} /%
Condition
A A :
Test ltem
A OIS
7 R a 4
N2y 5 A - 2
Subcontracted Test saxnE | LK / HR45 /
Condition Subcontracted | Name Post Code
Laboratory o ik / L /
Address Tel
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F5 1 A IR B & AR e S84 ASLATL
No. Name of Test Items Altitude simulation
oS BBk A XIJEA] Before RIZJE After BB A | B s E| 2
%5 Sample Status RE Frikd, E RE FF¥& 8, )% | Mass Loss | Residual N5
Sample Mass ocv Mass ocv OCV  |Other
No. /g Y /g N % /% Event
001 | joyeiwom®®t | 46.4776 | 418 | 46.4752 | 4.18 0. 01 100.00 | ©
002 | jilmERL | 46,5738 | 418 | 46.5726 | 4.18 0.00 | 100.00 | ©
003 | i lcmERE | 466104 | 418 | 46.6084 | 4.18 0.00 | 100.00 | ©
004 | |etEERL ] 46,4079 | 418 | 46.4070 | 4.18 0. 00 100.00 | ©
005 | | icmERR | 46.5057 | 418 | 46.5039 | 4.18 0.00 | 100.00 | o
006 | joaiCmERL | 46.7564 | 4.18 | 46.7546 | 4.18 0.00 | 100.00 | o
007 | pryoredih | 46.6401 | 418 | 46.6387 | 4.18 0.00 | 100.00 | ©
- 008 | gercmaie. | 46,5041 | 4.18%.| 46,5027 | 4.18 0.00 | 100.00 | ©
009 | poiveesmh | 46,5605 | 418 | 46.5594 | 4.18 0.00 | 100.00 | ©
010 | il YUEBRR 1 46,6119 | 418 | 46.6100 | 4.18 0.00 | 100.00 | ©
e[t spu]f‘_ti nhl]L;:]lki onally
&ii: LR V-RA DA R-aREL PRk 0-AMIR. LRA. AR, R, ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 9 IR B & AR AIIRRY
No. Name of Test Items Thermal test
S A S S A .
! ! s fi IJE Aft 2 1o
Ha | HBRA T Befoe BB Afer | e gam k| 4w E| 4
%5 Sample Status & Vil S RZ F#&W, JE | Mass Loss| Residual NE
Samp]e Mass ocv Mass OCV OCvV Other
No. /g AY /g Y /% /% Event
ICYCSEA TR t AT y 5. 46 4. 14 4
001 1616 Pl bt | 20 4752 4.18 46. 4688 [ 14 0.01 99. 04 0
. ICYCTE A TR 1L - : v ) .
002 | oy poriiet o | 46.5726 | 4.18 | 46.5648 | 4. 14 0. 02 99.04 | ©
, 1CYCsE 275 " , JP T .
003 LCiC Folisldbenged | 466084 4.18 46. 6016 4.13 0.01 98. 80 0
1CYCHE A 7 coA07 ; - 3 0a 1/
004 ot T | 46,4070 4.18 46. 4004 4. 14 0. 01 99. 04 0
005 | iliemERL | 46,5039 | 418 | 46.4964 | 41D 0. 02 98.80 | ©
25CYC5E AT il 2 . -
006 | gucve measy ohacker U] 46LE546 1.18 46. 7492 1,98 0. 01 98. 80 0
25CYCEE TR s o Ao panT ’ p
007 | gscre Fully oharged | 4656387 4.18 46. 6307 1. 14 0. 02 99. 04 0
: 25CYCTEATRILL =097 / 5 4. 14 : g
008 | sscve Feriy b, | 462 6007 .18 46. 4952 1. 14 0. 02 99. 04 0
25CYC5E =TT Nz AR EE Y
009 | yseve ully oharged | 46-5394 1.18 16. 5527 L 14 0. 01 99. 04 0
- 010 250 A 16. 6100 4.18 | 46.6036 1.14 0. 01 99.04 | o

25CYC Fully charged

R4

This space intentionally

left blank

%ii: LR V-RA D-EA R-KEL F-RK -k, LA, AR, LHEE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 W E LAR | )
No. Name of Test Items Vibration
KT KI 6 After 2 15
7#% #‘ﬁ:;{k?& RIS Before RILE After 5‘:“2‘351% Ay E A
%5 Sample Status RE FEEl hE FF#%%, JE | Mass Loss | Residual | FLE
Sample Mass ocv Mass ocv oCcv Other
No. /g N /g AY /% 1% Event
001 | | iteeERl 46,4688 | 414 | 46.4750 | 4. 14 0.00 | 100.00 | o©
002 | eurERl o |46.5648 | 414 | 46.5705 | 4.14 0.00 | 100.00 | o©
003 | | GemERL o 146.6016| 4.13 | 46.6076 |  4.13 0.00 | 100.00 | o©
004 | e rcEEn | 46.4004 | 414 | 46.4060 | 4. 14 0.00 | 100.00 | o
005 | |eSemERL o |46.4964 | 413 | 46.5028 | 413 0.00 | 100.00 | o©
006 | pciCEETL 0 467492 | 4130 | 46.7543 | 413 0.00 | 100.00 | ©
007 | ,BOCmERL o 146.6307 | 4.14 | 46.6370 | 4.14 0.00 | 100.00 | o©
008 | , BOCEEEL 1464952 | 4.14 | 46.5018 | 414 0.00 | 100.00 | o©
009 | lemeRn 1465527 | 414 | 465588 | 414 0.00 | 100.00 | o©
010 | lemsRl o 146.6036 | 414 | 46.6099 | 4.1 0.00 | 100.00 | ©
u—FﬁfrTMssmwcinwnumm\W

left blank

&ii. LB V-RA DR R-LE F-R K 0-LMF. LA, LA, REE. LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Shyclk
XIEHAT Before RIEE After e y
P = Foad k| RE FF#49, /& | Mass Loss | Residual A%
Hmg Sample Status )

Sample Mass OoCcVv Mass ocv oCV Other
No. /g AY g /V 1% /% Event
001 | i lCERE | 46,4750 | 414 | 46,4741 | 414 0.00 | 100.00 | o©
002 | o GCERRL | 46,5705 | 4.14 | 46.5693 | 4.14 0.00 | 100.00 | o
003 | i lmERL | 46,6076 | 4.13 | 46.6065 | 4.13 0.00 | 100.00 | o
004 | ol WmERL | 46,4060 | 414 | 46.4051 | 4.14 0.00 | 100.00 | o
005 | i lERL | 46.5028| 413 | 46,5019 | 4.13 0.00 | 100.00 | o
006 | ppiciemERa. 1467543 [ 4.138 1 46.7581 | 4.13 0. 00 100.00 | ©

007 | g liNeEERL | 466370 414 | 46.6361 | 4.13 0. 00 9.76 | o
008 | o liVCREEM 1 46.5018 | 414 |46:5009 | 4.14 0.00 | 100.00 | o

009 | g lCCRERN | 46.5588 | 4.14 | 46.5580 | 4.13 0. 00 99.76 | o
010 | L GBI 1 46,6099 | 4.14 | 46.6090 | 4. 14 0.00 | 100.00 | o

;ﬂ:‘/“'[‘rhis space intentionally
= left hlank

%92 LR VR D-MRMR R-ARZL F-R K 0-Lk. LAA. LMK, LHEE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 5 HRR B AR vt

No. Name of Test Items External short circuit
Hhs HokA B BT HRAE
Sample No. Sample Status Max. ExternilCTemperature Other Event

ool 1cvécl3?f3§§igigaj 5. 7 O

002 1CY&C;giE:§fiﬁfged 56. 7 0

ey

003 ICY}(;tf?;':;:iged aT. 2 0

004 lCYéC§S¥Ej}§E:iged 56. 0 0

005 1C\(](?\(11“1fj;[1'fgul 57.0 0

006 250??&3?%2%@ 56. 5 Y

007 zscxz()(;ﬁﬁx% zEarErgcd o7. 2 0

008 25C$2C§S?§3:jﬁgiged 56. 9 0

009 25Cigcggigj}figiged 26. 5 0

010 25CYCHEA A ML 563 .

25CYC Fully charged

AR =11

This space intentionally left
blank

&E: DR R-EREL PRk O-Rfpk. RAK. AR,
~ Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.




HAY TR A A PR3]
#om R & - ARG
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report—Appendix 6

MO. 1121090114

8/11
A% ] BARE A |
No. Name of Test Items Impact
W BB b L EYRE Y
Sample No. Sample Status Max. Extern/athTemperature Other Event
ULl 1(7\}6("\;’;)95 (zhl{prar‘l ty 149.7 0
.2 1(\1((\r§0%3 Oc;gal, ty 129. 3 0
013 LCYG 508 Copacity 146.5 0
ot LCYC 508 (ldfffl ty i858 0
015 I(ZTYJC(,;\;BQ;) O(J:afl ty 136. 7 0
9EAVE SO% SR i
016 z&c \.%(f)f'if ?f:‘;f}ra:-,'ily 7.5 9]
017 2:3@‘2\?0C X:.(;)O%(%JT:: ty 149.1 0
015 za{)\acu;o? (?;gaém 120.7 O
Py ——r=
013 25(@5(9;()9; O("Uaga:({l ty 139.6 0
g2o 250YC 508 (Iﬁ.if} iy 143.8 0
UxT‘ﬁ:‘_]L] This space intentionally left

blank

&ix: D-fRAR F-ALK O-RMR. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 2 TS LR S PR
No. Name of Test Items Overcharge
Hths RPN H A
Sample No. Sample Status Other Event

1CYCHE A R v

021 1CYC Fully charged 0
ORI
022 1 C\’(lf ?‘f\ lllldv* rj,h fl-nl;]'ged o
023 1CY (1 (;1‘{1 ﬁ \.r(—fﬁ (FE" ged 9
024 L0HC Potly shareed y
025 2501C Ferly ahatsed 0
026 23(\2(%1\511“?\/'\5?1;%};& o
027 35L€?C?gﬁ\{]\tﬁzgch %
028 Zﬁ(fgt‘;g;}??ﬁgged D
[J\’Fﬁir—] This space intentionally left blank

Bx: D-fRAR F-R K O0-TMIR. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 8 M A B L AR Ciigislp Qe
No. Name of Test [tems Forced discharge
*f’vg?%% *’f’ﬁ”lkﬂé ;E\L’N_’JIW_.%;
Sample No. Sample Status Other Bveit

029 1CYC ]l~E u\ rl(l}\L /Llriiﬁ(clhua rged O

030 1CYC 1I‘EL|Y]L11:L: ?i\iﬁf C'lllleu' ged O

031 1CYC llil?yl(l}\‘; jl\lhs[iul lllla rged O

032 1CYC 113(11\71(17; /(‘}\lbf (‘Tin‘ ged Y

033 1CYC 1;,;1&'](_‘.17;53 j;l}é(:l?‘lrgl d Y

034 1CYC lrcx}lcljvt /ﬂ/i c[]{irg@d 0

035 1CYC 1{2?!(‘17? ‘ﬁ[i)'i’ l{xle‘ﬂ‘go d 0

036 1CYC ll“cx}}ti? ./(Tibs&c?il rged O

037 10YC erquClTvb /:;jﬁ%n ged 0

038 1CYC 1l“CL:{l ]'j\;b /51”5: !(1];1 rged O

039 25(?\'@325}5‘\‘1\:1(‘1%f?i)ﬁ'li{%ul'gcd O

040 2mcﬁf(1}1(f\L /:T!fclt%nged 0

041 25CY (2 3[5\1\1(‘1}\L ‘:li\ 1’ ﬁ(c[]%n"ge d O

042 25(,‘Y(;l Dr(uylLlj\L ?}'Fsﬁ%lrged 0

043 25(‘,YC2 51"(1?](1;\;C /(ll\lﬁf c?lla rged O

044 25(‘\’02 3r(1 1\1C17\L {(Iltif“}{liargml 0

045 25CYCZS£T1CE {('Tj)jfclltllal‘ge(i 0

046 25CYC25FCL?{1CE;E ((Tiﬁi(c[llilarged 0

047 I 15‘1 (c'l:ﬁé(clhuarged 0

048 25CYC25FCLTIC15_;E ?i}éccllgarged Y

&E: D-MER F-RLK O-RMIK. LA&K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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